F .
\

Diamond Chain Harrow 62 HDX
Assembly & Parts Manual

Revision H March 2020

Serial Number:

Ry

» - L}
i w }
NS 5 Kelly Engineering

>
[ PO Box 100
Booleroo Centre
South Australia 5482
P+61 8 8667 2253
F +61 8 8667 2250
W kellyengineering.com.au




Thank you for choosing a Kelly Engineering product

We trust that you find the following manual clear and easy to follow. If you should require
additional customer support or assistance, please do not hesitate to contact us.

Spare parts can be purchased, as required, through your local dealer or by contacting Kelly
Engineering Australia.

Kelly Engineering welcomes feedback. Should you have any difficulties that you wish to raise,
suggestions for improvement or modifications that you feel would enhance our products we
look forward to hearing from you.

Australia

Kelly Engineering

PO Box 100

Booleroo Centre SA 5482

Phone: + 61 8 8667 2253

Fax: + 61 8 8667 2250

Email: sales@kellyengineering.com.au
Spare Parts: parts@kellyengineering.com.au
Website: www.kellyengineering.com.au

United States

Kelly Engineering

Email: sales@kellyharrows.com
Website: www.kellyharrows.com

Europe

Kelly Engineering

Email: sales@kellytillage.eu
Website: www.kellytillage.eu




Contents

Page no
Section 1: Unpacking 5
Section 2: Parts and Assembly 7
Section 3: Hydraulics Setup 92
Section 4: Diagrams & Charts 133
Wiring Diagram 134
Mounting Swivels 135
Cast Chain Link Retaining 136
Specifications 137
Disc Chain Lengths 138
Section 5: Chain Assembly 139
Section 6: Operation 148
Basic Operation and Chain Tension 149
Module and Chain Tension 150
Light Brackets 151
Hydraulic Jack 152-153
CL2 Disc Change procedure 154 -155
Chain Carrier Locations 156
Pre-Delivery Check List 157

This symbol indicates which bag the relevant fastners are in

©

1265 - 03 - AS2

This symbol indicates which bag the relevant hydraulics are in

Bag 1

This symbol indicates which way the machine is travelling




Bolt Torque Settings
Grade | Grade

Bolt Type Wheel nut U Bolt Grade 8.8 Bolt 10.9 Bolt | 8 Bolt
Bolt Size | M18 | M20 | 1/2" | 9/16"| M10 | M12 | M16 | M10 | M12 | M16 | M20 | M24 | M20 | M24 | 1"UNF
Ftlb 2551265 | 90 100 | 22 | 36 | 55 | 32 | 48 | 140 | 190 | 270 | 300 | 350 | 849
Nm 345 | 360 | 125 | 140 | 30 | 50 | 75 | 44 | 65 | 190 | 260 | 370 | 406 | 475 | 1151

[1] When fitting a wheel & tire to a hub, tighten the wheel nuts in a star pattern to the correct tension. To
achieve this choose a wheel nut & tighten, then proceed to the opposite side of the hub to the next wheel
nut & tighten & so on until all wheel nuts are tight. Then repeat the procedure to check that all nuts are
tight. Do not use impact tools to tighten wheel nuts. For a guide to the correct tension of the wheel nuts
please use the appropriate tension for your size wheel nuts from the Bolt Torque Settings table.

Torque values are for dry threads and surfaces however it is permissible to apply a small amount of anti
corrosive oil to the threads.




Section 1
Unpacking




CAUTION

Before cutting straps attach slings or chains and take the
weight of the frames to avoid them slipping or falling and
causing injury.

CAUTION

Wear eye and hand protection when cutting straps. Sharp edg-
es are exposed as straps separate and may cause injury.

CAUTION

To avoid falling or moving components, before cutting straps
attach slings or chains to individual pieces and only cut the
straps holding the piece to be lifted.

«  Remove boxes from rear of container one at a time
using a forklift truck. Each box weighs approximately 2600 Ibs
(1200 kg)

« Cut straps holding bundles and separate parts and place in
assembly area

« Identify parts for each machine by serial no. or
description and separate. Open parts box and check that all
parts are accounted for against checklist

+ Once all parts have been identified machines are ready for
assembly

« Read assembly instructions before proceeding.



Section 2
Parts & Assembly




; 62'HDX Centre Frame | 1 1265-01




Please note - DX bushes are factory inserted

1265-01 - A1




Number

D221-NYL3D

loz32.4m2 |

blﬁi'n'ﬂ'—ng.l

Item No. | Description
Nyloc Nut M30

| Washer High Tensie 2

|
Catter Pin M& x 50mm 0261-PINCES0
_ | SOmm Pivot Pin Retaining Washer [ 4 [ 120060

Oval Head 50mm Long Plvat Pin 1202-08

1265 -01-A51




f=] || =
™ |5
ol =i il
=1 =
=l —]
= = f s
2| O

130 grade 8.8 ZP Bolt

90 Series Stub Axle (Stub and Hub Complete) | 4

0733-90

1262 -101 - A1




No. | Description [ aiy | 8 )

o 4 L i —_—

35 1D x S0mm DX Eush E 0113-W18 35500X

I

_ Catter Pm ME:Snmm m 0261- FlNCESD

7 N'.ttl}c hll.l'[ MEJI A 0221~ N\"L.'M

1265 -01 - AX1







!. E ! ] .#-_,,: - — i 7"‘—; EEI-»——!E-— =
1 Grease Nipple 1/8" BSP 2 0181-GN1-8

2 NyloENULM30 |z Jo2ennviza |
3 Catter Pin Mb x 50mm 2 0261-PINCRSD
[ Oval Head SOmm Short Pivat Pin ] 2 120206

1265 -01-A51




itemNo. | Description | Qty | Number

1 E2ZHDX Inner Wing Past 1 1265-04F
2 | Nylon Wing Folding Buffer |1 | 170152

3 M16 %55 grade 8.8 zp Bolt | 1 0211-1855
ﬁ"'——-f ocNutMieé JER R R e r 4
5 Washer Flat M16 1 0231-F16
fi i T e T S P T T N Aty 4 =i
1 E . -i t.. I. ] i } A
7 Nyloc Nut M12 6 0221-NYL12 1265 -04 - AS1







-——l'u«' 3ty | Nus

Mexs0mm |2 | az6rh .'H.WT.T’F""E
u

& Nyloc Mut M30 2 0221-NYL30

1265 -05-A51







]

_ SGmm Ptvnt Pin Hehmrng Washer - I?DD I'JU

_ Gresss Nmple 133" BsP_ - 0131 GNL8
F 032

-.'n L —

Nylom Nut MSU 2 0221-NYL30

1265 -0&- ALl



| ftem No.
(2 il

Nyloc Nut M20

D i Oty | Number
90 Series Stub Axle {Stub and Hub Camplete) 0733-90
M20%1 8 e i . i

1 . 0221-NYL2D

©

1265 - 06 - AL

3
e

1 ——

\

i

A -
(‘_,—-"/ - ! _. -



- 65’ Duteerg Post_ - 1200-154

_ M12 x 30 grade 8.8 ZP Bolt - 0211-1230

_ Washer Flat 116 _ -

NyloofieMiz 3 0221-NYL12 @
1245 -06- 451
o
—
(§)——0 e -
_—\‘—»\ A

-~ Nylon Stopper




=T
=1
=
=4
a
i
|=|
iE
o
—
-
o
_m
| =
e
5
@
=
o
| £
i E
=
-
=




t

proreae ] il u . e |
62 HDX Outer Wing Left Drop Tube | 1 | 1265-076x1
o e i = nl e

- 5]

| = = 1) U bAl
(3 | Mi6xs0grade8SzpBolt |
— =

5 Washer Flat M16 14 | 0231-F16

1265 -07-AS1

Please note this step is only required on machines outside of Australia




0261-PINCES0

 Cotter Pin M x S0mm

\.;
/ mm

\

1265 -D7-A%1

// /../m..{e,,

\xa




1265 -07-AS1

=
™
il
-
=
D
=4
™~
i~
(=]

Nyjoc Nut M20







Trw]

0211-2050

—

0221-NYLZ0

T[ozraas0_|

16
. }__ l_l
16

[ w—r

. | Descripti
i

M20 x50 grade 8.8 ZP Bolt

Nyloc Nut M20

il =~ w# m

1202 -02 - 452







T 5/80-24 16 PLY AS504 |6 | o711-15.5-80-24
'Diamerer 12"Wide, 8 on 275 PCO, 221mm Bore+20 Offset | 6 | 0721-24X12

@E

1202 -02-A52




Al
:-;._-—

=
Al

i
%




S0mim Pivot Pin Retaining Washer

=
- wl o
| SIE| SE] =
Blol e
HHCE
MI. =1 0 =
“HNRER
= Iud

Grease Nipple 1/8" ASpP

Nyloc Nut M30

1

_ | ©vat Head 50mm Shart #

[

1265 -1 - A%




r | _I'

|1 | 2.75"R & Tonne 8 on 8" PCH Hub | 2 | 0733-sH27596880
| 8ol 1 .

|3 | Heavy Duty Jockey Wheel | 1 | 1210-80

Nylot Nut M20 0221-NYL20
i i i
Circlip Internal 130mm 12 | 0171-1130

©

1285 -02-A%2







M16x 150 grade 8.82p Bolt | 2 | 0211-16150

[3 | jockey Whesl Brake Caliper 0R10-12CAL
P e ] 1T -

(8 | Washer Square M16x 50 x5 0231-5Q165

Nyloc Nut M16 0221-NYL16

©

1285 -03-A%2







o = = T >
1 |II

1 Cottar Pin MB x SOmm 2 0261-PINCGS0

2 | NylocNutm3o ]2 |DoI2nNvIsD

3 50mm Pivot Pin Retaining Washer | 2 1200-60
i (GréaseNipple 1/8"BSP______ |2 | D1BL A
5 Oval Head 50mm Short Pivet Pin | 2 1202-06 - vy

- - I
|
~ > =
2 e o
o P ad -
- '--’-' e -
= - i - S
== < -
== p? y -
s n
| “ b =
< L e
J U

1285 -02 - A%2




= =%
— S
Ty — o -"‘-".\IH"'\.
— .
— e = TR
—— i s
~ . /! . —
- ~. / -~
- . -, — f -"_;-___.-PH '
~ S f
S — o |
- =

1285 -03 -A52







| p A i T il
(1 | Somm Pivot Pin Retaining Washer | 2 | 1200-60
T; = eI - : 1

— '
[3 | Graase Nipple 178" BSP |2 | 0181-G1-8
e |

] Nyloc Nut M30 2 D221-NYL3D

1202 -02 - AK2




— — ——
L, - — — —
[1 | Heavy Duty Drawbar Hitch | 1 | 1210.09

I £ — 1 ke
(3 | Grease Nipple 1/8" BSP 90 deg
o e | (5

3 Circlip External 105mm 1 0172-1400-105

1203 -02- 452

.-;..‘
/7
y2
P | =
——
/s =
F L
! g -
(2)
24
b
LY
b =
‘.\\. -~ - %
N L
\ \\>
\O <
—
..—-"'H ,"‘
= _r____,_,-r-"""_-i T f l'c:._:‘_:—\{
() i
A

S

(3




Sar

M8 x 25 grade B.8 7P Bolt 0211.825

Nylot Nut M30

©

0221-NYL3D

1202 -02 - A52

] /;-;‘z'?‘_r,;‘"‘-:.-_‘_\
/’/—f" e : }LV 3 7 Fd
_,--"—’_/‘— //‘:’r{-- ]:-'-‘f;:
- ____."' =
_,..-—'_,—"/—F’ ’.f—'___a- | 'E ‘k-“-u-“w
.'—g N ,..f"/) L ‘:L"'L“'
(\_/' — | N
/ [ .1. v,
— | N30
. B ,
-ﬂ-JJ -'_'_'-_'_'___'___._,—'-—"' = ’ . | ___-._} P
_ﬂrﬂ‘"’_f o5 I‘:‘:QEIU'I \ ;-
o o i \ ) \ 7
A, o e
__,_.-"'" 1‘_& ‘\-:ﬁ &)
rﬂ__'____,_r'/—/_ g 74 P _"zj
i 7
I :r"\__._,_,_—-"f 0{_‘/—\_\‘_ o =
L

f__’;_______.__—J::—”__ | s 8 1 N~
= - ""ﬂr F’f.":f ’:-“ / ?-“"-5_. '/
,a-'f/ 1_:-{'—"-'-"',“ //.-’/ 3 D -
B e
// s ‘I !f// ) i
Pl "/ \ 1 K/-' o
A N |
J /‘f S |! / 7 2RO
e 7 e gl >
P o = o
\ : f/f:;‘-"ﬂff -
;—f;ﬁ-‘;‘:”f‘_’--' ‘\ 2 S 3
e \ .'".) S
e . SR <




3" Bore 8" Stroke NI Cylinder with Int DCBY Valve

(3 | Hydraulic Jack Foot Plate

3 =1

[5 | Cotter Pin M5 x50 | 6 | 0261-PINCS50

g Washer Flat M24: 4 0231-F24 1202-02-4A52




-
a2
=
u i
wl
g
-]
=
-
=~
B
(=]
@
=
a
E
=] Ef
=] =
FI
E3
ol
wi
™

=1
2| =
3
o
."_
e | =
]
X
-
=
o
ElS
|
&
m
E
£
i)
(=5

=¥
a |
=
=
4
™
o
=

Myloe Nut M24

1202 -02-AK2

\ x._ »
WA A\
N

OpppEoops.

& _,. \ &
2 o
A




218
o
ol =
o=
3
=i
&
o~
&l o
_

| Cotter Pip| M6 x S0mm

(2 | 0231-F24

Washer Flat M24

1202 -02 - AK2

AV ECETEY d )
A58 ) .
ﬁ?uﬁ p
\ =

f...ll.ﬂ.

Yt
(&
87
= [ l|1||l|-|-|l|]||ﬁ\tdla.\.__
L




item No. | Description | i
(1 | Heavy Duty LH Drop Leg
2 | H [ Ir 12035
(3| PCHBSS3 Heavy Duty MountJoint | 2 | 121057 |
s | w2exuogradessmaot  J2 [o21i2a140

19 | Swivel Mount Pivot Bush |2 | 120136
Cotter Pin Mb x S0mm 2 | 0261-PINCS50
13 1 -E-' —— Vi

1205 -07- A58




(| ]
5 1| Castasmmspacing | 36 | 080152
= 7% :r

1265 -07F- A5




| item No. | Dascription oty [ Number |
1 20mm Compression Spring | 2 0201-XK92615
Washer Hiph Te 0 -4

©

1265 -07 - A5

3 Chain Tension Assambly 2
|4 |/ Tengoner Cup-Male |2 |

5 Female Soring Locator 2 (801-KEDROS-4




| Heawy 1 Dropleg |1 [1210925 |

_ M24 x 140 grade 8.8 zp Bolt m 0211-24140 @
_ PCHB553 Heavy Duty Mount Joint | 1210-57
_ N\rlﬁc Nut M24 - 0221- NYL24

1265 -06- ALl




temNo. | Description | aty | Number

_ Cast 25mm Spatmg m DSUI ESZ&

2 | nyloctwews | 46 | 0211-1030 |

3 Washer Flar MR 16 | 0221-NYL10

©

1245 -06- A1




tom No. | Deseription | ay | Number

i Washer High Tensile 1 1/4" | 2 0232-HT11-4

2 Chain Tensinn Assembly |2 | 0802-PEHTA

3 Tensioner Cup - Male 2 (1801-KECB05-3
[ Femate spring Locator |2 | 0sorkeos0s 4

5 20mm Compression Spring | 2 0801-XK82615

M

©

1245 -06- A1

A= =7 4 7 of] A1 Y EOY T YT Y )
— 10 { I —

! —— —.
it -y
. % |
i)
\
\
"
|'.. \
/'
/ !
# \
—— . 4
- Iy /
. v 5 -
~ /]
! [
I
"
/ 'I-"
i
A
3 \
-
- - /
S, - 3
= ) i
“ A\ /
L) / Y
— - \ Sh
Y
- — ]
e - o
_— . i
-3 N =
= = -




- WLEAT) T ) LW ¥ il WLy | PeRETTRE i
M20 x 50 grade 8.8 2P Bolt | 8 | 0211-2050
2 | Mylocnumzo 15 [oziwizn]

8

1265 -02 - A2

3 62HOX Front Module 1 1210-28




M20x 50 grade 8.8 2P Balt | 8 | 0211-2050

3 [ 62HDX Rear Modile 1 | w20

©

1265 -02-A52




12 10060 |

il
&l
=
ag|
&
L5
m_
=
o
gl &
B
o
E
E
|_ m

1

11

OBO1-PCHZAMCALT

|3 | Haight Adjusting Chain Assembly 17 Link

_ Oval Head S0mm Long Pivot Pin

11 [u0z08 |

1203 -02- 452

0113-MB 50800%

0232-HT12

Washar High Tensile 2"

11

: 7 N A
e }H t\‘ \Wmiqrf @.\\\}j
# SR S NS ’
o\ AN
P L= ,_j. “\\ \.... \_. < T r.m._.e ..\\f
.nlhxkn ¢y ._..__ P “. ....,..... \A
/ST 44
R - S ey !
\\L\\._._u\.nl._m.l.._|-n\;.4”_.... "_\.i\\. _\\ ‘M_x___ _____. .._ ._...__.. \\_
- 5 —f fﬂw " ._._.ﬁ.l,P ._1_. ¥’
L \ = ‘._.— ..u u‘ .\_\. \.\ .___._. 5/
L L2 N / [
4 \ ,_,. \ l|.||j._|Iﬂ e o ____\ V4 —
4 \ \ q\__ | / ,.f_. _... ; \\. 3 \ -\.\ .
AR (4 W\ N/ [T /3
{ Y _._L._ Y, .J. \ ,__.\._. Fi o

: £ \.. P y _.A \ / —t
j b 2 o= R ) »
o ..u.\..\ \.._\._\_ \..\ S | \n__ b ,.__. 1 / _
Y ~ o ¥ s ./ / f ._._ ﬂ. ‘
r m.\ L .\m.\l_..__. \ ,.,, / _._,. \ _ i
- q )R \ | —rp
Al > BARY y ==
o A ] A L / nn.
L.._.‘_\... | \ A / e »._.‘_ “i ,__ \ ,,, / .
y f / _____ __..___ 7 3 \ f _,_., / ._m__ -
/ J b _a.. ax \ \ \ f
) |\ / YRt Y /
¢ \‘___ \ ._..‘
o N /

|V /
_ / A /
—X /&
- a5
4 > _—._._.
y Vs A
L0 m \ /
AN I -

— [
. ARt £
P, T e
GREREET T |/ B

=

| 7 A;
=i b

i

' | \\

.

e
(5 2}




]
LA
=y
1
]
=]
1
~4
=
™







i

L2

See p58 for location




@ See p58 for location

Height d]lingthain Assambly 17 Link | 1 ' 0801-PCH2AMCAL7




1202 -02- 452

1265 -02 - A2




-— — .
_ Washer High Tensile 1 1/4 m 0232-HT11-4 See p62 for location

_ 20mm Compresson s -
_ ) iy Trion |:-




See p62 for location
(7 | OvaltHead 50mm Lang PivotPin_ | 1| 120208 |
[0 | Oualtead Swivel Mount Pivat Pin | 1| 120215 |
(13| Swivél Mount PivotBush |1 | 120015 |

35|05 0113-MB 35500%




=l

See p62 for location

Height Adjusting Chain Assembly 17 Link | 1 0801-PCH24MCALT




©

1255 -02-A52

1285 -02-A%2




4

—n

|3 | washer Flat M15 0231-F16

i ol
g B

R —
>
=
D
e
~
[}
=
=
b

el =
=
=
=
]
D
=
=

1265 -01 - A1




_m

3 Dutﬂgger 2 Dﬂlﬂ-lﬂf&

1285 -03 - A%2




W12 x 40 Coach Head Balt

| Nyloe Nut M12 18

8 0215-CH1240

Washer Flal M12

(4) 1
e |
|
|
=
\ i‘-':' il
L A IR |
A
|".f
o—— ZI
[} " I|
L =0
= o
5

1285 -03 - A%2




5 AH Ovem:eirgn Frame 1 mmm

Signage may change according to local regulations
1255 -03-AS2




(1| 3.5" Bore 24" Stroke 1.75" Rod Hydraulic Cylinder | 2 | 0313-35245P-8

4 | 0511-RCLIP3

3 RClip 3mm




Hydraulie Cylinder #in 11/2" x 75mm 4| 0313-NCP1 1-2%75

3 3.5" Bore 32" Stroke 4" 5/Tube 1.75" Rod Hydraullc Cylinder | 2 0313-35325T-B




(4| 0313-NCP11-2X75

3 3.5" Bore 32" Stroke 47 5/Tube 1.75" Rod Hydraulic Cylinder | 2 0313-353257-B




" T ——— !

=m_ At m‘ Long Cylinder Pin Bearing Bush (4 Jaz0109 |

E .]| | | l‘:‘ '- £ -:' ] 1 .'I. - '-.!" .:

h T‘*‘;i 6 3 | HydraulicCylinderPin11/2"x75mm |2 | 0213-NCP11-2X75
.—-"-F"' L | ___l = 3 T — —
n—4 ¥ (s JRdip3om 12 osit-Rcl

—e e BN i 6. | 5tockingFinCiip Smm =— — |4 | ol geo1 i

5 b 3 7 5" Bore 36" Stroke 3 1/8" 5/Tube 2" Rod Hydraulic Cylinder | 2 0313-53657-B




Washer Flat 11/ 2 | 0232-F11-4
2 ','_' Aydr L il ] L I Ll O313-NCFL1ZKTS. |
¥ 230mm 4140 0313-NCP1 1-4X230
0B01-KED12
T —.




1| Hydraulie Cylinder Pin 1" x 75mm [ 4| 0313-NCPLXTS

3 4" Bore 12" Stroke 1.75" Rod Extended Hydraulic Cylinder | 2 0313-412EKT-B










_ M24 :uu grade 10,9 zp Short Thread Bolt [- nzu zqim
E-ﬂ

bbb Y







5

B
a
-l
| (] >=
|
-
H
=) ©

2l
-
2
2|
jr
]
m
Q
1)
(=1 |
.‘..
I
~
[l |
M.

5 | Washer Flat W16

Deepx 127 Wide | 4 | 0271-16160127
(o | 60'/62HDX Chain CarrlerBeam [ 1 | 0B10-17-60/62HDX

Note that chain carrier position may require
slight modification to catch chain - adjust

as necessary

1265 -03 -A52




,...,w... | .
m@ -2
‘..-J- :

¥

AN,
oo\ N \ /. /
_..__ N {../f \

oL f”/f/ .,f ?.

/,._;\ RS

1285 -02-A%2

m ET: T=

R Haka <"ul il -
s | washer Flat Mi2 |8 | 0231-F12
|7 | U-BotMIG« 16D Deepx 127 Wide | 4 | 0271-16160127

00)

% 1 iy

._/__., ..,/I.r u

) N ..rj.

N ... q,
WA N



1285 -02 - A2




1285 -02-A%2

Nyloc Nut M12 4 0221-NYL12
_Washer Flar M12 |24 | 023112
Round Tube Insert 8 0264-RTRI-5584
U-Bolt M12 % 135 Despx 104 Wide | 5 | 0271-12135104 |
U-Bolt M12 x 185 Deepx 104 Wide | 6 0271-12185104
62 HDX Rear A-Frame Guard 1 0200-615
[ Straighi Chain Carrier ™ 2 |oswa9
Left Hand OFf Set M 1 0B10-19L
L-Bolt M12 x 125 Deep x 152 Wide | 1 0271-12125152




©

1202-02-A52 4




~
i
=
1
M
[ )
[
Ly
o
1
—_—




_ Manu:l Canlster m 0801-OMC-1
Mz.q: 120 mds‘s 10.9 7p Short Thrnad Bolt - uzu 2412051

1202 -02 -A52




M 10.2 20 Short Thread Bolt

3 Tie Piate Bush 1 0801-PCDCS55

1202 - FK - Chain Kit £

/



=







AT | Ty || f =T || [P
_ltem No. | Bescription aty | Number

1 Safety Chain Assembly | 1 0B10-18




United States Only

1265 -02 - A2













Section 3
Hydraulic Setup




Before folding the machine for the first time, ensure all hydraulic cylinders are charged with oil.

To do this, run the hydraulics through the unfold sequence until the outer wings are straight and the center
cylinders are centered in the slots. (It may take a few minutes for the cylinders to charge completely).

Failure to do this could result in severe personal injury and/or damage to the machine.

Cylinders NOT charged

Cylinders charged

(1




>
0
(S
(]
wv
(%)
<
S
(J]
]
(%2
>
wn
3
S
©
S
o
P
I




Item No. | Description Numbaer Qty
1 Pouble Clamp Stacking Plate (Non Ryco) | 0325-51-2-50-W3 | 1
2 17mm Elamp laws (Pair] 0325-RACD-IFN |20
3 Double Clamijp Baolt 0325-RCD-2BH 1
4 Bouble Clamp Stacking Bolt J0335-ReD-2BS |1
5 Clamp top plate 0325-RCD-2PT 1




Dual Circuit 3 Stage Sequence Manifold Vi2 | D802-691023
W10 30 grade 8.8 2P Bolt | 0211-1030
Washer Spring M10 0231-510

TS Number | ary’
1
&
3
&







(1| PH65-01.1 TO SEQUENCE VALVE EXT1 PORT | PHE5-02.1-PHES-01.1-EXT1
HE5-01.2 EQUENCE W T1 PORT | PHE PHES-01.Z-HCTL |1




T | T e il .
TRACTOR T FITTED WITH GREEN EXTEND DECAL HES-01 1-GE-PHES-Q

01 BECAL

Bag 1

'-.:_ S e bbb e A o) o

e ~i-H-H-i-!

!







|1 | PHB5-01.4 TO SEQUENCE VALVE RCT2 PORT | PHE5-03.2-PHE5-01.4-RCT2 | 1 |
2 | PH65-01.3 TO SEQUENCE VALVE EXTZ PORT | PHES-D 0 -




Bag 2

- -iH-H ek ah B R R e e S A AN NN NN,
"'7{ A .
X i ., [ .

"'H’i‘l“l‘













JIC Male Tee 3/4" JIC Male Te







(1| 3/a" JiC Male 3/ UN O Ring Male 90" Etbow | 0323-591-1212 | 2|
| CE tee to extend sort rear LHm wder | PHES-22: L_ BT

3 CR tee to retract port rear LH main cylinder PHES-23 1




le 90 Elbow | 0323-591-1212 [ 2

3 LR tes 1o retract port front LH ow eylindsr PHB5-19 ]




- .

3/4" JiC Male 3/4" UN O Ring Male 90° Elbow | 0 a1z |

LR tee to retract part ¢




K | numbe /|
|1 |CEtoCEteeRH | PHES-08] 1 |

Bag4




(1 | retoReteenr | prs10]1







T P oF

-

3/4" JIC Male 3/ ing Male 80° Elbow | 03235911212 [ 2 |

Cr tea to retract port frant B4 main eylinder | PH-65-05







" JIC Male 3/4" UN O Ring Male 90° Elbow | 0323-591-12




AP

117



_l"ileI Mipple ] I:EE E :Im .

ME3 ta front mod extend | PHES-29







ME2 tee to mod cylinder extend port (#6532 |1 |




3/4" JIC Male 3/4" UN O Ring Male 45" Elbow | 0323-588-1212 [ 2|

MR2 tee to mod cylinder retract port PHGS-35 1










Bag8




[ 1| 374" 5iC Male 3/4" UN O Ring Male 90° Elbow | 0323-591-1212.| 2 |

PHB5-45 1

?

3 LH fack eyl to extnd tes

Bag9




_ 3.'4 Jrc Mm 3/4"' UNO fing Male ﬂn Elbnw E.
E--




L W | ¥

1/2" 4SPP QRC Ball Mals Tip 0325-RO1-08M

|3 | Tractor to jack extend tee Fitted With Red Extend Grip | PHES-47-RE-XT [ 1|
— T —

P—










Hydraulic Fittings

0324-§92-121212

Note: Fit this end to valve
block

0343-924001261




Hydraulic Fittings

New Style Hose Clamp Components Old Style Hose Clamp Components
Fits Hose T5006A Fits Hose T26A
e 0325-RCD-2BH 1 0325-RCD-3BH
— Double Clamp Bolt Group 2 — Double Clamp Bolt Group 3
m\_oo 3 C’;'\_‘f L
r |
+<L®78 ®8
0325-RCD-3BS
0325-RCD-2BS Double Clamp Stacking Bolt Group 3
] Double Clamp Stacking Bolt Group2 |
=R g
o) )

M ®8

0325-RCD-2PB 0325-RCD-3PB
RCD Mounting Clamp Bottom Plate %RCD Mounting Clamp Bottom Plate

%7/

0325-RCD-2PS 0325-RCD-2PS

Double Clamp Stacking Plate Double Clamp Stacking Plate

0325-RCD-2PT

Clamp top plate group 2 ¢

0325-RCD-3PT

lamp top plate group 3

U

0325-RCD-19J

19mm Clamp Jaws (Pair)

3

D1

0325-RCD-17J

17mm Clamp Jaws (Pair)

5

D17

Alw




Section4
Diagrams & Charts




()
vUIJ M3D¢ Buiddoy J|8s @9oju] 0Z X W
© 4IHJZWOZOW-1120  XT 5IM 8100 Z
D
o “.u 19doay Bn|d |0oU}083
c 40GZLL-91¥0
= Ma105 BuIddD] J|S 9GOILL OZ X 9W X T
W 19008y BNid [0OUD91T X |
SIANTONI OSTV 1D 310N Q1M 310D 7
2 9 Q 2 dwo o) dojs a3
m_ S S oL c WA0L Ld31-CLy0
Bnid uld / PeW AN AADSH A Qo = w3 S3OVId T
v6128-€L¥0 g
uin] Hy
oo chO
punolo @
R SHYM 3 :
M usalo c>>o_m_ _
EEEVEETTS) {
g — o sHum |
umolug — — A ===
il MmolloA :
2 aHUM E— _ _
S —— | Q@ g =
MOJIDA o = - SIM 810D §
2lM 810D G e MOJOA = c
| o
/ . 2IM 810D 7
¢ . 8lM 810D G
N JOJ28UUOD Uld ¥ k /
g Usoi5 MOV OT-€LY0 .
r— 2IM 810D G
9 —_— SHUM
UmMoJg Bnid WooT W01 1dd1 wnL 11
dIWAOLL-CL¥0 MOJISA 2lIM 310D T
L BIIUYM SIM 8I0D § $3OVId 9

JowIwIoIS Jogany W0l L I~ aImaioDg

€ INCTEN
OYL0LESTLIO
SIDOVId 9 m @
|

dwio7 Jo4o2lpul @31
WVO0L1d31-¢Ly0 QUM BI0D T
S30OV1d ¥

wnl H1
punoI




Mounting Swivels

Fixed housing end of swivel
should always face forward

Rotating seal end of swivel
should always face rearward

Mounting like this prevents dirt
getting forced into the seals of the
swivel increasing longevity of the

swivel
For example
Swivels attached to the leading =
ends of the chains should have ' SN
the rotating seal end attached ‘ o
to the chain, as shown B -
= \\ = N
rx ‘

Swivels attached to the trailing
ends of the chains should have the
fixed housing end attached to the
chain, as shown




Cast Chain Link Retaining Pins

Please install cast link retaining Pins (3/8” x 3" Roll Pin, part number 0262-3-8X3) on all cast
disc links (CL1 & CL2).

Failure to do this could lead to the discs becoming dislodged during transport causing severe
damage or injury.




Specifications

Operating speeds

Operating speeds for normal conditions

Chain type

Prickle Chain

Disc Mulch Chain

Transport / towing on roads

Tire pressure

Tire size Ply PSI
16.5L x 16.1 14 36
H40 x 14.5-19 26 60
11L-15 10 44
15.5/80/24 16 58
16.5/85/24 16 55

550/60/22.5 16 40
400/60/22.5 16 50
12.5/80/18 14 85

15.0/70/18 14 71

Chain Harrow specifications

Model 62'HDX

Working width 62'8"/19.1Tm
Transport width 16'5"/5.0m
Transport height 15'5"/4.7m
Transport length | 73'107/22.5m

Speed

6-10 Mph / 10-16 kmph
6-8 Mph / 10-12 kmph
15 Mph /25 kmph

KPA
250
410
300
400
380
280
350
590
490



Disc Chain Lengths

Model Length CL2 CL1 W36 R300 SD49 Prickle
chain
CL2 disc
chain also
requires
CL1 disc
chain
62" | Frontright 37.1/11.3m | CL2-52 71 70 93 93 129
HDX CL1-2
Front left 37.1711.3m CL2-52 70 69 91 91 127
CL1-2
Rear right 455'/13.9m | CL2-51 85 84 (N M 154
CL1-16
Rear left 37.1711.3m CL2-52 71 70 92 92 128
CL1-2
Modules front | 11.2'/3.4m CL2-13 21 21 28 28 38
CL1-3
Modulesrear |11.2'/3.4m CL2-14 21 21 28 28 38

CL1-2




Section 5
Chain Assembly







CL1 Disc Chain

ltem No. | Description Number aty.
1 Nyloc Mut M2a/2a 221-NY120/24 4
£l M0« 110/ MZ4 x 120 grade 108 20 Short Thread Balt| 0211-2011057/0211-241205T7 |4 |
3 20/24mm Bolt Swivel Unit 0802-PCHAS5 / DBO2-PCHBSSS | 2
T Dist Chain Tie Plats Lok 20mm / 28mm 0802-DETP-20 / DRD2-DCTP-24 |2 |
5 Il Plate Bush 0801-PCDCSSS 2
& Toll Pin Zine Plated 3/8° x 3° N2p2-3-8K3 |
7 CL1-B Chain Disc Link O803-CL1 1
=
-t
- | 5 -
6
7
i L2




CL2 Disc Chain

item No. | Description Number
1 0803-CL2-Link Assembly | 0B03-CL2
2 C111-B Chain Pisc Link 0803-CL1




CL2 Disc Chain Layout

Set

Fromt Left 51 E
Femt-Right 53 3
Freant Modulss 12 3
Fromt Set 116 7
Teear Right 51 14
Tear Laft 51 2
]i‘.mr.Hu.d:.ﬂm 15 2
Faaar 5ot Lig (L]
Tatal o b ] 15




R300 Disc Chain

Item No.

Description

Number

1

R300 Chain Link

0803-R300




W36 Disc Chain

Item No..

Description

Number

1

W36/25 Chain Link

0803-W3s6




Spike Disc Chain

Item No. | Description Number ‘aty
1 10 Spike Disc Chain 49/27/5 0803-5D49 1
2 Tie Plate For 20mm Bolt/ Tie Plate For 24mm Bolt | 0800-83.2 / 0800-83.3 | 4

2




Prickle Chain

Item No.

‘Description.

‘Number

1

Prickle Chain Link

0803-PCH




Section 6
Operation




Basic Operating & Chain Tension

Basic Operation

Unfolding:

1.Walk around and inspect the machine.
a. Check that chains are not hooked on framework
b. Check swivel bolts are in place and not broken
c. Check th at height adjusting chains have not fallen out of their slotted plates during

transport.

d.Ensure front lift cylinder depth stops are fully engaged on cylinder shaft.

2. Lower front A frame to working height.

3. Unfold wings holding the hydraulic lever until both the main center cylinder pins have centered
in their slots. (If chain pulls tight during unfold, stop and inspect if chain is hooked)

4. Lower rear tail by holding hydraulic lever until tail and modules are completely lowered to
working position.

5. Walk around and check that all chain links are straight and that working height of all swivels is
correct for field conditions. Adjust if neccessary.

6. Move off with all chains in working position. If neccessary it is acceptabe to raise front A pull
to transport height. This will lift the front chains off the ground and reduce the load on the
tractor. Lower the front A pull once moving satisfactorily.

Folding:

1. Lower the front A frame to working height. (This is important to ensure that all chains locate
correctly in their transport rests).

2. Raise the Rear Tail and modules by holding the hydraulic lever until they come to a complete
stop.

3. Fold the wings. They should move as follows; main center cylinders will retract, one or both,
until the wings stand vertically. The left outer wing then the right outer wing will fold down.

4. Raise front A frame to transport height.

5. Walk around and check that chains have located correctly in transport rests.
(30’ only, close wing transport lock valves).

Setting for correct chain tension
Wings

Use the spanner supplied. Loosen the lock nut adjacent to the tensioner assembly body.
Turn the tension bolt clockwise to compress the coil spring. Correct tension is acheived when
spring retains its set length when operator rolls the chain fore and aft on the ground.
Retighten the lock nut.

See table below

Spring Compression Length

Model | inches mm

40 124 330

When less than 4" (100mm)
of thread remains visible
on the adjustor bolt then

a link must be removed
from the chain

148




Module & Chain Tension

Modules

Loosen the lock nut on the draw bolt.

Tighten the adjusting nut clockwise until the outer face of the spring retaining washer is flush with
the body of the module tensioning unit.

Retighten the lock nut.

If more than 8” (200mm) of thread is exposed then a link should be removed to maintain
correct adjustment.

Importance of chain tension

Operational

It is imperative that the correct adjustment be maintained. Only through correct adjustment can

a smooth and level finish be achieved in field working.

Loose chains lead to :

« Uneven performance across the width of the machine

» Uneven weed control

« Unsatisfactory incorporation

- Ineffective levelling

« Accelerated or premature chain wear

- Chains failing to engage with transport locators when folded

+ Machine damage when folding or unfolding

« Uneven field surface with ridges and furrows being created. The leading 1/3rd of a loose chain
is much more aggressive than the trailing 1/3rd and the center. This will mean that middle of
the machine’s front pair of chains will aggressively move soil outwards. The machine’s rear pair
of chains, if loose, have their aggressive 1/3rd near the wing extremity. It follows then that as
the front discs push soil outwards, the least aggressive portion of the rear chain follows them
and does not balance the soil movement. This is exacerbated at the wings, effectively creating a
broad ridge about halfway out each wing. It won’t be evident in one pass, but is possible if care
is not taken over time.

A correctly adjusted machine will not cause this phenomenon.

149







Name Date Location

Pre-delivery check list

Checked

Check tyre pressure (As per manual)

Check wheel nuts are tight

Hydraulic rams & hoses are sound

Grease caster wheel kingpin bearing

All bolts and nuts are tightened to the correct torque values

All safety decals are on the machine in the correct locations as per the
operator’s manual

Check the chain tension as per the operator’s manual

Assembly and operating manuals are in the manual canister

Brake disc tension spring is tensioned for road transport (50-63mm)

Roll pins are installed in the CL Discs (CL2 & CL1)

Chains are resting correctly in their transport supports (chain carries)

Machine is registered

Signature










KEASM- 62HDX

Issue H
04/03/2020




